SPEEDBALL RACK

000000




SHOORILLA SPORTS

HARDWARE PACK

T 1J D
Nut M6 - 10PCS Nut M5 - 4PCS
Washer 6 - 16PCS Washer 8 - 4PCS Washer 5 - 4PCS

[ 8 )

M5*30 - 4PCS M6*40 - 4PCS

|| | )

M6*50 - 4PCS M6*60 - 2PCS

EeTeTn

THREAD FORMING M8*60 - 4PCS NYLON EXPANDER - 4PCS

.




HLORILLA oPOATS




P u0R

LLA oPORTS

6

NUMBER DESCRIPTION QUANTITY
1 BOLT M6*60 2
2 CROSS HEAD BOLT M6*50 4
3 BOLT M6*40 4
4 CROSS HEAD BOLT M5*30 4
5 SCREW M8*60 4
6 WASHER 6 16
7 WASHER 5 4
8 NUT M6 10
9 NUT M5 4
10 NYLON EXPANDER 4
11 WASHER 8 4




HLORILLA oPOATS

ASSEMBLY

Y

Z.

) ID

O

#1-M6*60 - 2PCS

)

]

#3-M6*40 - 4PCS

#8-Nut M6 - 6PCS

©

#6-Washer 6 - 12PCS




HLORILLA oPOATS

e

2 \:@:,M\

B

i 1 O

C—w—

— ©

#4-M5*30 - 4PCS #6-Washer 6 - 4PCS

) . (ID

#2-M6*50 - 4PCS #8-Nut M6 - 4PCS

©

#7-Washer 5 - 4PCS

D

#9-Nut M5 - 4PCS




“PLORILLA

5 )75

oPORTS
R

10

#5-THREAD FORMING M8*60 - 4PCS

© =3

#11-Washer 8 - 4PCS #10-NYLON EXPANDER - 4PCS




